
ONWASA Wastewater Facilities 
Annual Report 

2010 
 
Based on requirements set forth by the North Carolina Clean Water act of 1999, The 
Onslow Water and Sewer Authority (ONWASA) is required to produce this annual report 
on the performance of each Publicly Operated Treatment Works (POTW) and Collection 
Systems operated and maintained by ONWASA. This report is available for public 
review via Internet, the ONWASA Office and local Town Halls. 
 
 
ONWASA is pleased to present to you this year's Wastewater Facilities Annual Report. 
This report is a summary of last year’s wastewater facilities performance. Included are 
monthly descriptions of each facilities activity. Our constant goal through wastewater 
[...]
monthly average flow was exceeded In October, the daily average permitted flow was 
exceeded. 
Although it seems like there were a lot of violations for the facility, the plant has shown 
progress in its operation and reliability. We continue to work to improve our operation of the 
wastewater facility and the collection system feeding the facility. Again, although  the facility 
has been permitted to treat 0.115 mgd it was only designed to treat 0.050 mgd and the staff 
does it’s best to treat whatever flow comes into the facility to the standards expected by 
ONWASA and state regulations. 
 
Springdale Acres infrastructure consists of 18,677 feet of various size piping of which 11,908   
feet or 63% was cleaned in 2010.  In addition 319 feet was camera inspected for potential 
problems. There were no violations of the Springdale Collection System during 2010.   
 
 

 
 

 
 

 
 
 

 

 



228 Georgetown Road • P.O. Box 1415 • Jacksonville, NC  28540 • Tel 910-455-0722 • Fax 910-347-0793 

 
 
Springdale Acres: General Information 
 
Facility Name: Springdale Acres WWTP      
Facility Type/ Operation:   Wastewater    
Responsible Entity:  Onslow Water and Sewer Authority    
Facility Address:  165 Surrey Drive     
   Jacksonville, NC 28540    
Facility Phone:         
Operator in Responsible Charge (ORC):  Daniel Straub   
ORC Type / Grade License:   WW3 988655    
Applicable Facility Permit Numbers:  NC0057053   
 
Description of Facility: The Springdale Acres Wastewater Treatment Plant is a 0.050  
million gallons per day activated sludge treatment facility. The plant treats wastewater  
utilizing preliminary screening, secondary treatment using an aeration basin and   
secondary clarifier, tertiary effluent filtration followed by chlorine disinfection and post  
aeration prior to discharging effluent to Brinson Creek.      
 
 
Springdale Acres: Performance 
 
January, 2010  
 Total Flow:  2,981,000  gallons 
 Average Daily Flow:  0.096    MGD 
 Total Rainfall:  6.0   inches 
Did the facility have any monitoring violations? YES  
The effluent BOD daily limit on January 19th and the monthly average for effluent flow. 
Did the facility have any overflows? NO  
 
February, 2010 
            Total Flow:  2,747,080  gallons 
 Average Daily Flow:  0.098    MGD 
 Total Rainfall:  6.5   inches 
Did the facility have any monitoring violations? YES 
Monthly average flow and high effluent BOD on the 25th.           
Did the facility have any overflows? NO    
 
March, 2010 
           Total Flow:  3,365,300  gallons 
 Average Daily Flow:  0.109    MGD 
 Total Rainfall:  4.5   inches 
Did the facility have any monitoring violations? YES 
 Daily limit for effluent BOD on the 16th and 30th and monthly flow. 
Did the facility have any overflows? NO    
 
 
 
 



228 Georgetown Road • P.O. Box 1415 • Jacksonville, NC  28540 • Tel 910-455-0722 • Fax 910-347-0793 

 
 
 
 
 
April, 2010 
 
 Total Flow:  3,856,760  gallons 
 Average Daily Flow:  0.095    MGD 
 Total Rainfall:  1.6   inches 
Did the facility have any monitoring violations? YES  
The effluent BOD monthly average and daily BOD on the 15th. 
Did the facility have any overflows?   NO    
 
May, 2010 
            Total Flow:  2,441,740  gallons 
 Average Daily Flow:  0.079    MGD 
 Total Rainfall:  1.9   inches 
Did the facility have any monitoring violations? YES  
The effluent BOD for the 4th and 13th and daily enterococci limits for the 18th, 19th and 20th. 
Did the facility have any overflows?   NO   
 
June, 2010 
            Total Flow:  2,074,970  gallons 
 Average Daily Flow:  0.069    MGD 
 Total Rainfall:  9.2   inches 
Did the facility have any monitoring violations? NO  
Did the facility have any overflows?   NO    
 
July, 2010 
           Total Flow:  2,379,680  gallons 
 Average Daily Flow:  0.077    MGD 
 Total Rainfall:  14.3   inches 
Did the facility have any monitoring violations? YES 
 The effluent BOD for the 27th and 28th. 
Did the facility have any overflows?   NO   
 
August, 2010 
            Total Flow:  2,225,300  gallons 
 Average Daily Flow:  0.072    MGD 
 Total Rainfall:  5.4   inches 
Did the facility have any monitoring violations? YES  
The daily BOD readings for August 4th and 5th, and enterococci on the 27th. 
Did the facility have any overflows? NO    
 
 
 
 
 
 



228 Georgetown Road • P.O. Box 1415 • Jacksonville, NC  28540 • Tel 910-455-0722 • Fax 910-347-0793 

September, 2010 
            Total Flow:  4,117,990  gallons 
 Average Daily Flow:  0.137    MGD 
 Total Rainfall:  28.2   inches 
Did the facility have any monitoring violations? YES 
Due to the substantial rainfall the monthly flow and daily BOD’s for the 21st, 22nd and 23rd 
were exceeded. 
Did the facility have any overflows?   NO    
 
 
October, 2010 
            Total Flow:  5,094,731  gallons 
 Average Daily Flow:  0.164     MGD 
 Total Rainfall:  14.3   inches 
Did the facility have any monitoring violations? YES 
High effluent flow average.  
Did the facility have any overflows?   NO    
 
November, 2010 
            Total Flow:  2,704,293  gallons 
 Average Daily Flow:  0.090    MGD 
 Total Rainfall:  1.5   inches 
Did the facility have any monitoring violations? NO  
Did the facility have any overflows?  NO    
 
December, 2010 
            Total Flow:  2,788,970  gallons 
 Average Daily Flow:  0.90    MGD 
 Total Rainfall:  5.4   inches 
Did the facility have any monitoring violations? NO  
Did the facility have any overflows?   NO    
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



228 Georgetown Road • P.O. Box 1415 • Jacksonville, NC  28540 • Tel 910-455-0722 • Fax 910-347-0793 

Springdale Acres: Collection System 
 
Collection System Name: Springdale Acres 
Collection System Grade/ Type Operation: Grade 1 / Domestic 
Responsible Entity: Onslow Water and Sewer Authority (ONWASA)  
Facility Address: Springdale Acres Subdivision Jacksonville, NC 
Contact Phone: 910-455-0722 ext 7560 
Operator in Responsible Charge (ORC): Gurvis Glenn Mobley Jr. (Junior) 
ORC Type / Grade License: CS / Grade 4 License # 990240 
 
Applicable Collection System Permit Numbers: WQCS00249     
 
Description of Facility: This system consist of eighteen thousand six hundred and seventy 
seven feet (18,677’) of gravity sewer ranging from eight inch (8”) to twelve inch (12”), ten 
thousand four hundred and twenty-four feet (10,275) of force mains ranging from four inch 
(4”) to six inch (6”)           

Total Linear feet of pipe: 18,677 
Total number of pump stations:  3  
Total Linear feet of pipe cleaned: 11,908 
Total Linear feet of pipe Videoed: 319  

 
Did the Collection System have any monitoring violations? NO 
Did the Collection System have any overflows?  NO   



 
 
 
 

     Onslow Water & Sewer Authority 
     ═════════════════════ 

www.onwasa.com 
 
 

ANNUAL PERFORMANCE REPORT 
 

Swansboro: Summary 
 
Swansboro Wastewater Treatment Facility is located at 199 Williams Street and currently 
has three employees. The plant is designed to treat 0.600 mgd .The average flow at the 
plant in 2009 was 0.266 mgd, which is 44.3 % of the design flow at the wastewater plant. 
The facility treated a total of 97,035,050 gallons during the year. There was a violation of 
fecal coliform in the months of August and September, and flow limits into the 
infiltration ponds were exceeded in January, February, August, September, and October. 
 
The Swansboro Infrastructure has 108,956 feet of various sizes of piping material and 21 
sewage-pumping stations. A total of 31,174 feet of piping was cleaned in 2010, which is 
29 % of the total pipe. In addition, 1,712 feet was camera inspected to locate potential 
problems. There were no violations of the Swansboro Collection System during 2010. 
 
Swansboro: General Information 
 
Facility Name:      Swansboro Wastewater Treatment Plant  
Facility Type/ Operation:  Activated Sludge Extended Air  
Responsible Entity:     ONWASA     
Facility Address:   199 Williams Road Swansboro, NC 28584  
Facility Phone:  910-326-4819      
Operator in Responsible Charge (ORC):   Mark C. Young   
ORC Type / Grade License:  WW3, CS2, SI, SS    
Applicable Facility Permit Numbers:   WQ0023261     
 
Description of Facility:  The Wastewater Facility is located in Swansboro on   
Williams Road where it was constructed in 1979. A Plant upgrade was completed in  
July of 2007 and the capacity was increased to .6 MGD. The current plant is equipped  
with (1) aerated equalization basin, Automatic bar screen and grit removal system, (2)  
Oxidation ditches, (3) secondary clarifiers, (1) aerobic digester, (1) fine bubble sludge  
holding tank, (1) return sludge pump station, (1) sludge transfer station, (3) Motor control 
centers, (2) tertiary filters, (1) triple bank UV light system, (1) effluent pump station, (1)  
upset pond, and (4) low rate infiltration basins.       
  
 
 



 
 
 
Swansboro: Performance 
 
January, 2010  
 Total Flow:   10, 416,000 gallons 
 Average Daily Flow:   .336   MGD 
 Total Rainfall:   4.6  inches 
Did the facility have any monitoring violations?  YES 
Exceeded flow limits to Infiltration Ponds.  
Did the facility have any overflows?   NO   
 
February, 2010 
            Total Flow:   9,884,000 gallons 
 Average Daily Flow:   .353   MGD 
 Total Rainfall:   3.9  inches 
Did the facility have any monitoring violations? YES 
Exceeded flow limits to Infiltration Ponds. 
Did the facility have any overflows?  NO   
 
March, 2010 
            Total Flow:        9,858,000 gallons 
 Average Daily Flow:   .318   MGD 
 Total Rainfall:   4.05  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows?  NO 
 
April, 2010 
            Total Flow:   8,070,000 gallons 
 Average Daily Flow:   .269   MGD 
 Total Rainfall:   .4  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows? NO  
 
May, 2010 
            Total Flow:   7,781,000 gallons 
 Average Daily Flow:   .251   MGD 
 Total Rainfall:   1.0  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows? NO  
 
 
 
 
 



 
 
 
 
June, 2010 
            Total Flow:   7,290,000 gallons 
 Average Daily Flow:   .243   MGD 
 Total Rainfall:   1.34  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows? NO  
 
July, 2010 
            Total Flow:   7,502,000 gallons 
 Average Daily Flow:   .242   MGD 
 Total Rainfall:   5.74  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows? NO 
 
August, 2010 
            Total Flow:   8,773,000 gallons 
 Average Daily Flow:   .283   MGD 
 Total Rainfall:   11.85  inches 
Did the facility have any monitoring violations? YES 
Exceeded flow limits to Infiltration Ponds and Fecal Coliform 
Did the facility have any overflows? NO  
 
September, 2010 
            Total Flow:   9,210,000 gallons 
 Average Daily Flow:   .307   MGD 
 Total Rainfall:   20.2  inches 
Did the facility have any monitoring violations? YES  
Exceeded flow limits to Infiltration Ponds and Fecal Coliform 
Did the facility have any overflows?  NO   
 
October, 2010 
            Total Flow:   10,075,000 gallons 
 Average Daily Flow:    .325   MGD 
 Total Rainfall:   1.9  inches 
Did the facility have any monitoring violations? YES 
Exceeded flow limits to Infiltration Ponds. 
Did the facility have any overflows?   NO  
 
 
 
 
 



 
 
 
 
November, 2010 
            Total Flow:   7,741,000 gallons 
 Average Daily Flow:   .258   MGD 
 Total Rainfall:   2.7  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows?  NO   
 
December, 2010 
           Total Flow:   7,905,000 gallons 
 Average Daily Flow:   .255   MGD 
 Total Rainfall:   4.02  inches 
Did the facility have any monitoring violations? NO 
Did the facility have any overflows? NO   
 
 
Swansboro:Collection System 
 
Collection System Name:  Town of Swansboro Wastewater Collection System  
Collection System Grade/ Type Operation:   Grade 2/ Domestic   
Responsible Entity:  Onslow Water and Sewer Authority (ONWASA)   
Facility Address: Town of Swansboro located in the southeast part of Onslow County 
Contact Phone: 910-455-0722 ext 7560 
Operator in Responsible Charge (ORC): Gurvis Glenn Mobley Jr. (Junior) 
ORC Type / Grade License: CS Grade 4 License # 990240 
Applicable Collection System Permit Numbers: WQCS00249     
 
Description of Facility: This system consist of one hundred and eight thousand nine 
hundred and fifty six feet (108,956’) of gravity sewer ranging from sizes from eight inch 
(8”) to eighteen inch (18”), and seventy-four thousand and thirty-seven feet (74,037’) of 
sewer force mains ranging from six inch (6”) to twelve inch (12”).      
            Total Linier feet of pipe:  108,956   

Total number of pump stations:  21   
Total Linier feet of pipe cleaned:  31,174______   
Total Linier feet of pipe Videoed:  1,712      

   
Did the Collection System have any monitoring violations?     NO 
Did the Collection System have any overflows?                 NO  
 


	ONWASA Wastewater Facilities annual report 2010 _2_.pdf
	Hickory Grove
	Holly Ridge
	Hunters Creek
	Kenwood
	Richlands
	Springdale Acres
	Swansboro

